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Annex for 5.1GWiFi

FCCID: 2AP6Y-SK4MINI

Test Report No.: CTL2403273071-WFO02

1. Bandwidth
1.1 OBW
1.1.1 Test Result
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit R
5180 1 17.411 / Pass
802.11a SISO 5200 1 17.356 / Pass
5240 1 17.286 / Pass
5180 1 18.183 / Pass
8(8'%%)” SISO 5200 1 18.186 / Pass
5240 1 18.172 / Pass
802.11n SISO 5190 1 37.223 / Pass
(HT40) 5230 1 36.988 / Pass
5180 1 18.250 / Pass
EESZH%S;: SISO 5200 1 18.101 ] Pass
5240 1 18.182 / Pass
802.11ac SISO 5190 1 37.230 / Pass
(VHT40) 5230 1 36.807 / Pass
802.11ac
(VHTS0) SISO 5210 1 78.720 / Pass
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SKAMINI
1.1.2 Test Graph
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI
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Annex for 5.1GWiFi

FCCID: 2AP6Y-SK4MINI

Test Report No.: CTL2403273071-WFO02
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT20) LCH_5180MHz_Antl_NTNV
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT20) HCH_5240MHz_Antl_NTNV
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT40) HCH_5230MHz_Antl_NTNV

Ant: Ant1
CENT: 5230 MHz

W: 4 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

99% OBW=36.807 MHz
Maker:
1. 5211.687 MHz

-6.12 dBm
2.5248.494 MHz

-4.71 dBm

Level (dBm)

—— Trace

-80 i i i : : : .‘ :

5190.0 ' 5270.0
Frequency (MHz)
802.11ac(VHT80) MCH_5210MHz_Antl_NTNV
20

Ant: Ant1

CENT: 5210 MHz
Span: 160 MHz
RBW: 2.4 MHz

VBW: 8 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

99% OBW=78.720 MHz
Maker:
1.5170.524 MHz

-3.61 dBm
2.5249.244 MHz

-1.56 dBm

Level (dBm)

-70 4

| | | | | | | | | — Trace
-80 t t t T T T T T T
5130.0 5290.0

Frequency (MHz)

Page 9/ 35



Annex for 5.1GWiFi

FCCID: 2AP6Y-SK4MINI

1.2 26dB BW

1.2.1 Test Result

Test Report No.: CTL2403273071-WFO02

TX Frequency 26dB Bandwidth (MHz) .

Mode Type (MHz) ANT Result Limit gt
5180 1 20.210 / Pass
802.11a SISO 5200 1 20.400 / Pass
5240 1 19.589 / Pass
5180 1 21.089 / Pass
&EE'ZT%)” SISO 5200 1 20.601 / Pass
5240 1 20.674 / Pass
802.11n SISO 5190 1 55.745 / Pass
(HT40) 5230 1 58.312 / Pass
5180 1 20.348 / Pass
E(}SZH%S;: SISO 5200 1 20.388 / Pass
5240 1 20.652 / Pass
802.11ac SISO 5190 1 67.297 / Pass
(VHT40) 5230 1 40.744 / Pass

802.11ac

(VHT80) SISO 5210 1 108.367 / Pass
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SKAMINI
1.2.2 Test Graph
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11a_HCH_5240MHz_Antl_NTNV
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11n(HT20) MCH_5200MHz_Antl_NTNV
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11n(HT40)_LCH_5190MHz_Antl _NTNV

Ant: Ant1
CENT: 5190 MHz
Span: 120 MHz
RBW: 430 kHz
10 1 VBW: 1.3 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
_10 4
-26dB BW:55.745MHz
Maker:
—~ —20 1 1.5163.494 MHz
= “24.69 dBm
o 2.5205.360 MHz
5 1.31 dBm
304 3.5219.239 MHz
— -24.69 dBm
(]
>
3
-40
_50 4
_60 4
_70 4
| | | ! ! ! ! | —— Trace
-80 T T T T T T T T T
5130.0 5250.0

Frequency (MHz)

802.11n(HT40)_HCH_5230MHz_Antl_NTNV

Ant: Ant1

CENT: 5230 MHz
Span: 120 MHz
RBW: 430 kHz

VBW: 1.3 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:58 312MHz

Maker:
— 1. 5200.999 MHz
3 -25.49 dBm
o 2.5245.000 MHz
= 051 dBm
~ 3.52569.311 MHz
e -25.49 dBm
(]
>
(]
-
| | | | | | | | | — Trace
-80 T T T T T T T T T
5170.0 5290.0

Frequency (MHz)

Page 14/ 35



Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT20) LCH_5180MHz_Antl_NTNV
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT20) HCH_5240MHz_Antl_NTNV

2y Ant: Ant1
CENT: 5240 MHz
Span: 60 MHz
RBW: 200 kHz
10 1 VBW: 620 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1.47 ms
Sweep: Continue
_10 4
-26dB BW:20.652MHz
Maker:
—~ —20 1 1. 5230.038 MHz
£ “24.86 dBm
o 2.5243.600 MHz
5 114 dBm
Z 30 3.5250.690 MHz
= -24.86 dBm
(]
>
3
=40 1:: 4
_50 4
_60 4
_70 4
| | | ! ! ! ! | — Trace
-80 T T T T T T T T T
5210.0 5270.0

Frequency (MHz)

802.11ac(VHT40) LCH_5190MHz_Antl_NTNV

Ant: Ant1

CENT: 5190 MHz
Span: 120 MHz
RBW: 430 kHz

VBW: 1.3 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:67.297MHz
Maker:
1.5160.895 MHz
-25.44 dBm
5191.920 MHz
0.56 dBm
5228.192 MHz
-25.44 dBm

N

Level (dBm)

| | | ! ! ! ! ! | — Trace
-80 T T T T T T T T T
5130.0 5250.0

Frequency (MHz)

Page 16/ 35



Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11ac(VHT40) HCH_5230MHz_Antl_NTNV

L { { { ! ! ! ! ! | Ant: Ant1
H H H | | | | | | CENT: 5230 MHz
Span: 120 MHz
RBW: 430 kHz
04 VBW: 1.3 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
_20 4
-26dB BW:40.744MHz
Maker
— =30 1 1. 5209.739 MHz
= ~30.00 dBm
2.5244 760 MHz
om
5 -4.00 dBm
Z 40 3. 5350.483 MHz
e -30.00 dBm
(]
>
5
_50 4
_60 4
_70 4
_80 4
| | | ! ! ! ! | —— Trace
-90 T T T T T T T T T
5170.0 5290.0

Frequency (MHz)

802.11ac(VHT80) MCH_5210MHz_Antl_NTNV

Ant: Ant1

CENT: 5210 MHz
Span: 240 MHz
RBW: 820 kHz

VBW: 2.7 MHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-26dB BW:
108.367TMHz
ki

laker

5152.083 MHz
-24.78 dBm
5225600 MHz
1.22 dBm
5260.450 MHz
-24.78 dBm

N Az

Level (dBm)

| | | ! ! ! ! ! | — Trace
-80 T T T T T T T T T
5090.0 5330.0

Frequency (MHz)

Page 17/ 35



Annex for 5.1GWiFi

FCCID: 2AP6Y-SK4MINI

Test Report No.: CTL2403273071-WFO02

2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

TX Frequency Maximum Average Conducted Output Power (dBm) k

Mode Type (MHz) ANT1 Limit erdict
5180 10.05 <=23.98 Pass
802.11a SISO 5200 9.75 <=23.08 Pass
5240 10.47 <=23.98 Pass
5180 10.28 <=23.08 Pass
S(&ZT'%%)” SISO 5200 9.98 <=23.08 Pass
5240 10.61 <=23.08 Pass
802.11n <150 5190 10.13 <=23.08 Pass
(HT40) 5230 10.48 <=23.08 Pass
5180 10.22 <=23.08 Pass
EZ\%%S;’ SISO 5200 9.95 <=23.08 Pass
5240 10.49 <=23.08 Pass
802.11ac S 5190 10.04 <=23.08 Pass
(VHT40) 5230 528 <=23.08 Pass
iirso, SISO 5210 10.50 <=23.98 Pass

Notel: Antenna Gain: Antl: 4.20dBi;
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SKAMINI
2.1.2 Test Graph
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Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11a_HCH_5240MHz_Antl_NTNV
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FCCID: 2AP6Y-SK4MINI
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802.11ac(VHT20) LCH_5180MHz_Antl_NTNV
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FCCID: 2AP6Y-SK4MINI

3. Maximum Power Spectral Density

3.1 PSD
3.1.1 Test Result
TX Frequency Maximum PSD (dBm/MHz) .
Mode Type (MHz) ANT1 Limit gt
5180 -0.70 <=11 Pass
802.11a SISO 5200 -1.07 <=11 Pass
5240 -0.20 <=11 Pass
5180 -0.47 <=11 Pass
S(&ZT'%%)” SISO 5200 20.98 =11 Pass
5240 -0.14 <=11 Pass
802.11n SISO 5190 -3.57 <=11 Pass
(HT40) 5230 -2.94 <=11 Pass
5180 -0.52 <=11 Pass
EZ\%%S;’ SISO 5200 0.77 =11 Pass
5240 -0.26 <=11 Pass
802.11ac SISO 5190 -3.45 <=11 Pass
(VHT40) 5230 -8.21 <=11 Pass
802.11ac _
(VHT80) SISO 5210 -6.12 <=11 Pass
Notel: Antenna Gain: Antl: 4.20dBi;
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FCCID: 2AP6Y-SKAMINI
3.1.2 Test Graph
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FCCID: 2AP6Y-SK4MINI

802.11a_HCH_5240MHz_Antl_NTNV

Ant: Ant1
CENT: 5240 MHz
Span: 40 MHz
RBW: 1 MHz
01 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 301
-10 4 SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS
_20 4
DCCF: 1.30 dB
PSD:
— —30 1 1:-0.20 dBm/MHz
£ Maker:
m 1. 5242.440 MHz
5 -1.50 dBm
= 40 1
(]
>
s
_50 4
_60 4
_70 4
_80 4
| | | ! ! ! ! | —— Trace
-90 T T T T T T T T T
5220.0 5260.0

Frequency (MHz)

802.11n(HT20)_LCH_5180MHz_Antl_NTNV

Ant: Ant1
CENT: 5180 MHz

VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 301
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Single
AverageType: RMS

DCCF: 1.17 dB
PSD:

— 1:-0.47 dBm/MHz

£ Maker:

o 1. 5177.600 MHz

S -1.64 dBm

=

(]

>

(]

-

| | | ! ! ! ! ! | — Trace
-90 T T T T T T T T T
5160.0 5200.0

Frequency (MHz)

Page 28/ 35



Annex for 5.1GWiFi Test Report No.: CTL2403273071-WF02

FCCID: 2AP6Y-SK4MINI

802.11n(HT20) MCH_5200MHz_Antl_NTNV
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802.11ac(VHT20) LCH_5180MHz_Antl_NTNV
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802.11ac(VHT20) HCH_5240MHz_Antl_NTNV
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4. Frequency Stability

Test Report No.: CTL2403273071-WFO02

4.1 Antl
4.1.1 Test Result
Antl
™ Frequenc Temperature Voltage Measured Frequenc Limit .
Mode Type (l\(jIHz) 4 ?"C) (VA(% (MH2) ey (MHz) Verdict
102 5179.997 5150 to 5250 Pass
20 120 5179.997 5150 to 5250 Pass
138 5179.997 5150 to 5250 Pass
-30 120 5179.997 5150 to 5250 Pass
-20 120 5179.997 5150 to 5250 Pass
5180 -10 120 5179.998 5150 to 5250 Pass
0 120 5179.997 5150 to 5250 Pass
10 120 5179.998 5150 to 5250 Pass
30 120 5179.998 5150 to 5250 Pass
40 120 5179.998 5150 to 5250 Pass
50 120 5179.998 5150 to 5250 Pass
102 5199.997 5150 to 5250 Pass
20 120 5199.997 5150 to 5250 Pass
138 5199.998 5150 to 5250 Pass
-30 120 5199.998 5150 to 5250 Pass
-20 120 5199.998 5150 to 5250 Pass
5200 -10 120 5199.998 5150 to 5250 Pass
0 120 5199.998 5150 to 5250 Pass
10 120 5199.998 5150 to 5250 Pass
30 120 5199.998 5150 to 5250 Pass
40 120 5199.998 5150 to 5250 Pass
50 120 5199.998 5150 to 5250 Pass
Carrier Wave SISO 102 5239.998 5150 to 5250 Pass
20 120 5239.998 5150 to 5250 Pass
138 5239.998 5150 to 5250 Pass
-30 120 5239.998 5150 to 5250 Pass
-20 120 5239.998 5150 to 5250 Pass
5240 -10 120 5239.999 5150 to 5250 Pass
0 120 5239.999 5150 to 5250 Pass
10 120 5239.999 5150 to 5250 Pass
30 120 5239.999 5150 to 5250 Pass
40 120 5239.999 5150 to 5250 Pass
50 120 5239.999 5150 to 5250 Pass
102 5189.998 5150 to 5250 Pass
20 120 5189.999 5150 to 5250 Pass
138 5189.999 5150 to 5250 Pass
-30 120 5189.999 5150 to 5250 Pass
-20 120 5189.999 5150 to 5250 Pass
5190 -10 120 5189.999 5150 to 5250 Pass
0 120 5189.998 5150 to 5250 Pass
10 120 5189.999 5150 to 5250 Pass
30 120 5189.999 5150 to 5250 Pass
40 120 5189.999 5150 to 5250 Pass
50 120 5189.999 5150 to 5250 Pass
5230 20 102 5229.998 5150 to 5250 Pass
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Test Report No.: CTL2403273071-WFO02

120 5229.998 5150 to 5250 Pass

138 5229.999 5150 to 5250 Pass

-30 120 5229.999 5150 to 5250 Pass
-20 120 5229.999 5150 to 5250 Pass
-10 120 5229.999 5150 to 5250 Pass
0 120 5229.999 5150 to 5250 Pass
10 120 5229.999 5150 to 5250 Pass
30 120 5229.999 5150 to 5250 Pass
40 120 5229.999 5150 to 5250 Pass
50 120 5229.999 5150 to 5250 Pass
102 5209.999 5150 to 5250 Pass

20 120 5209.999 5150 to 5250 Pass
138 5209.999 5150 to 5250 Pass

-30 120 5210.000 5150 to 5250 Pass
-20 120 5210.000 5150 to 5250 Pass
5210 -10 120 5210.000 5150 to 5250 Pass
0 120 5210.000 5150 to 5250 Pass
10 120 5210.000 5150 to 5250 Pass
30 120 5210.000 5150 to 5250 Pass
40 120 5210.000 5150 to 5250 Pass
50 120 5210.000 5150 to 5250 Pass
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